UC Irvine
UC Irvine Electronic Theses and Dissertations

Title

Viral and Bacterial Removal Efficiencies in Different Wastewater Treatment Processes for
Various Types of Reclamation Purposes

Permalink
https://escholarship.org/uc/item/83z5h1km
Author

Zhao, Zheng

Publication Date
2015

Peer reviewed|Thesis/dissertation

eScholarship.org Powered by the California Diqital Library

University of California


https://escholarship.org/uc/item/83z5h1km
https://escholarship.org
http://www.cdlib.org/

UNIVERSITY OF CALIFORNIA,
IRVINE

Viral and Bacterial Removal Efficiencies in Different Wastewater Treatment Processes for

Various Types of Reclamation Purposes

THESIS

submitted in partial satisfaction of the requirements
[...]
nitrogen gas (Metcalf, 2003). Biological phosphorus removal is accomplished by chemical

precipitation that converts soluble phosphorus to particulate phosphorus that can be



removed by sedimentation and filtration; or by operating a biological phosphorus removal
process with anaerobic and aerobic conditions that promote uptake phosphorus by

microorganism (Metcalf, 2003).

2.4.3.4 Disinfection

Municipal wastewater has been identified as one of the main sources of pathogenic
organisms and the potential vector of diseases. Hence, disinfection as the essential
treatment component for almost all wastewater reclamation applications is mandatory to
destroy the pathogenic organisms, which can be achieved by chemical disinfection
processed based on addition of oxidizing chemicals including chlorine, ozone, and
hydrogen peroxide, or by ultraviolet (UV) radiation as the alternative to chemical

disinfection (Asano, 1998; Bustos et al., 2014).

2.4.3.4.1 Chlorination
Chlorination is the most common type of disinfection systems due to its high efficiency and
low cost, at typical dosages ranging from 5 to 20 mg/L with a maximum of two hours of

contact time (Asano, 1998; Guo et al., 2009). However, chlorination is not the ideal choice

due to its potential to react with organic matters present in municipal effluents, which
results in the formation of disinfection by-products (DBP) that are animal carcinogens and
suspected human carcinogens, e.g., trihalomethanes (THMs) and haloacetic acids (HAAs)

(Bustos etal., 2014; Hua and Reckhow, 2007; Singer, 1994; Liberti et al., 2003).

2.4.3.4.2 Ozonation

10



Ozone is an efficient disinfection agent that has been used in water applications, able not
only to destroy pathogens rapidly, but also to oxidize organic constituents even at low

concentrations (1-5 mg/L) and for short exposure times (1-5 min) (Okoh et al., 2007; Drury

et al.,, 2006). Moreover, it has higher antimicrobial activity than chlorine; and cannot

produce a persistent disinfectant residual due to its higher instability compared to chlorine

as aresult of no DBP and residue problem (Singer, 1994; Khadre et al., 2001).

2.4.3.4.3 Ultraviolet radiation
Ultraviolet (UV) radiation is a physical procedure for water and wastewater disinfection
that typically eliminates enteric bacteria, viruses, bacterial spores and parasite cysts with

high efficiency without producing DBPs or other chemical residues (Hijnen et al., 2006;

Lazarova et al., 1998). The number of facilities using UV disinfection has augmented over

the last 20 years and is expected to increase in the next years as an essential alternative to

conventional chlorination for municipal wastewater disinfection (Bustos et al., 2014; Davila

et al., 2008; Koivunen and Heinonen-Tanski, 2005).

2.4.3.5 Pressure-driven membrane processes
Pressure-driven membrane processes including microfiltration, ultrafiltration,
nanofiltration and reverse osmosis can be defined as splitting a feed stream by membrane

into a concentrated retentate and a purified permeate fraction (Van der Bruggen et al.,

2003a; Van der Bruggen et al.,, 2003b). Different types of membrane processes and their

characteristics are illustrated in Table 2.. During the transportation of the solvent through

11



the membrane caused by pressure difference between the feed and permeate side, particles
and dissolved components are retained based on properties such as size, shape, and charge

(Van der Bruggen et al., 2003a).

Table 2. Overview of pressure-driven membrane processes and their characteristics.

Microfiltration Ultrafiltration Nanofiltration Reverse Osmosis

Permeability > 1000 10-1000 1.5-30 0.05-1.5
(1/h.m?.bar)

Pressure (bar) <5 2-8 5-15 15-100

Pore size (nm)  100-2000 2-100 0.5-2 <0.5

Mechanism Sieving Sieving Sieving Solution-diffusion

Charge effects

Application Clarification; Removal of Removal of ions  Ultrapure water;
pretreatment; macromolecules, and relatively desalination
removal of bacteria, viruses  small organics
bacteria

2.5 Flow cytometry

Flow cytometry (FCM) is a well-established technique exercised in the field of clinical
microbiology and environmental microbiology for rapid analysis and sorting individual
cells and other biological or non-biological particles with selected physical and chemical
characteristics through the measuring apparatus, a flow cytometer, in a fluid stream

(Amann et al., 1990; Shapiro, 2005; Vives-Rego et al., 2000).

In the field of environmental application, FCM has been applied for accurate and rapid

enumeration of fluorescently stained bacteria in saliva (Sahar et al., 1983), milk (Donnelly

and Baigent, 1986), activated sludge (Volsch et al., 1990; Wallner et al.,, 1995), and marine

12



environment (Chen et al., 2001). Likewise, FCM has become one of the choices besides

plaque assays (PAs), most-probable number assays (MPNs), transmission electron
microscopy (TEM), and epifluorescence microscopy (EfM) for quantifying viruses in
aquatic samples, after stained with nucleic acids stain including SYBR Green I, SYBR 1], or

SYBR Gold, which is more sensitive than SYBR Green [ and II (Chen et al., 2001; Brussaard

et al.,, 2010; Marie et al.,, 1999; Suttle, 2007).

13



CHAPTER 3. MATERIALS AND METHODS

3.1 WWTPs description and sampling

Three southern California WWTPs that include four different treatment processes for
production of recycled water were chosen to evaluate the viruses and bacteria removal
efficiency in this study. They are Michelson Water Recycling Plant (MWRP), Chiquita Water
Reclamation Plant (CWRP), and Edward C. Little Water Recycling Facility (ECLWRF).

3.1.1 Michelson Water Recycling Plant

MWREP is one of the two recycling plants managed by Irvine Ranch Water District (IRWD).
In 1967 MWRP began delivering approximately 2 million gallons per day (MGD) of tertiary
standard recycled water (California Title 22), which were used in the community for
state-approved non-drinking water purposes such as irrigation and toilet flushing. By 2008,
MWRP’s capacity had grown to 18MGD. By early 2013, plant production increased to

28MGD by the newly constructed MBR facility with a capacity of 10MGD (Abi-Samra et al.,

2008).

MWRP has two treatment trains. Train 1 uses activated sludge process (ASP) with the
Modified Ludzak-Ettinger process to achieve nitrification and denitrification, followed by
seven dual-media (sand and anthracite) gravity filters to remove suspended solids with an
average flow of 18MGD. Alum is added in the secondary clarifier effluent prior flowing into
the dual-media filters to realize coagulation. Size of anthracite in dual-media filters is

1.05-1.15mm with a 1.4 uniformity coefficient.

14



Train 2 uses membrane bioreactor process (MBR) that combines biological treatment and
filtration with an average flow of 10MGD. MBR facility provides high-quality recycled water
capable of meeting the effluent requirements of California Title 22. The membrane
possesses a pore size of 0.1-0.4pm.

Effluents from both trains are combined before flowing into chlorine contact tank.
Approximately 110 gallons of 12.5% sodium hypochlorite per every 1 million gallon is
added in the combined flow prior chlorination. Sodium hypochlorite concentration is
approximately 17 mg L1 in the combined influent, and 6 mg L-! in the effluent. Free
chlorine (the combination of hypochlorous acid and hypochlorite ions) was also measured
in the end of the contact tank with a concentration of 7 mg L1 on average. Fig. 1 illustrates
the schematic layout of both treatment process trains at MWRP and the locations where
samples were collected for determining the viral and bacterial removal efficiencies
throughout the processes.

Approximately 250 mL sample was aseptically collected from each of the sampling points,
which included the effluent of primary sedimentation tanks (PS), secondary high-rate
clarifiers (SC), dual-media filters (DMF), chlorine disinfection tanks (CD) and MBR. Samples
were transported in sterile Whirl Pak bags on ice to UC Irvine lab and processed for
biological measurements within 2 hours of collection. Samples were taken on a biweekly

basis, from June 2014 until January 2015.

15



~ ; Dual-
18MGD Activated ngh-.rlate di
Sludee Clarifier media
g Filters
Raw Sewage Primary Chlorine
> P Sedimentation MBR Disinfection -*-)EH.
28MGD Tanks - AL Tank

Screen Aeration uv

Zone —>| Membgane —*—) Disinfection
~10MGD Facility

Fig. 1. Schematic of wastewater treatment processes at MWRP. Stars indicate sampling

locations of this study.

3.1.2 Chiquita Water Reclamation Plant

CWREP is one of the two reclamation plants managed by Santa Margarita Water District
located in the city of San Juan Capistrano. It produces approximately 5MGD of reclaimed
water by using ASP and chlorine disinfection (Fig. 2) for irrigation purposes throughout the

district's 62,674 acre service area (Reati et al.,, 1996).

Mainly nitrification occurred in the AS tank process of CWRP. Approximately 100 gallons of
sodium hypochlorite per every 1 million gallons was added in the influent of chlorine
contact tanks. Total chlorine residual consisted with free and combined chlorine residual
was measured in the beginning and the end of the contact tank, with concentrations of 12
mg LT and 9 mg L-! respectively.

From August 2014 to January 2015, water samples were aseptically collected from the
effluent of PS, SC and CD in sterile Whirl Pak bags on a biweekly basis. 10 mL/L of 10%
w/w Sodium Thiosulfate (Science Company) was added on site in the water sample
collected after CD phase to neutralize the residual chlorine and promote the survival of

viruses and bacteria in the effluent of CD. Fig. 2 shows the schematic layout of CWRP

16



treatment process and the sampling locations.

Raw Sewage Primary . High-rate Chlorine
> | Sedimentation *) Ag‘lnvdated Clarifier Disinfection [ Eff.
5MGD Tanks uage Tank
Screen

Fig. 2. Schematic of wastewater treatment processes at CWRP. Stars indicate sampling

locations of this study.

3.1.3 Edward C. Little Water Recycling Facility

ECLWRF, managed by West Basin Municipal Water District in Los Angeles, is one of the
largest water recycling facilities of its kind in the United States. ECLWRF produces five
different qualities of custom-made recycled water that meet the unique needs including
cooling towers, industrial boilers, landscape irrigation, and recharge of groundwater

(Hering et al., 2013). These five types are tertiary water (Title 22 water), nitrified water,

softened reverse osmosis water, pure reverse osmosis water, and ultra-pure reverse
osmosis water. Among these five types of water, softened reverse osmosis water was
chosen as the research target, which is designated for groundwater recharge for indirect
potable reuse purpose.

ECLWREF uses 15% of the sewage treated to the secondary treatment level by Hyperion
Treatment Plant (HTP) as influent for advanced treatment with the capacity of
approximately 40 MGD. Three parameters of Hyperion treatment plant on a year average

base are shown in the following table.

17



Table 3. Hyperion treatment plant wastewater parameters

Particles TSS NHs3-N TOC

Concentration (mg L1) 17+4.8 36%5.9 13+3.8

The process of obtaining softened reverse osmosis water from tertiary sewage effluent of
HTP using ozonation, microfiltration, reverse osmosis, UV disinfection and chlorination is
illustrated in Fig. 3. The ozone dosage exploited in the ozone reactor ranged from 10 to 20
mg L1 associated with the amount of the flow; the pore size of microfiltration ranged from
0.1-0.2 pm; UV intensity was 115m]/cm?.

Samples were aseptically collected every two weeks from the effluent of ozone reactor
(OR), microfiltration facility (MF), reverse osmosis facility (RO), ultraviolet radiated facility

(UV) and CD in sterile Whirl Pak bags from August 2014 until January 2015.

Secondary Effluent — uv Chlorine
—*—) Ozone —*—) Micro —*—) Reverse r-*-) Disinfection Disinfection *) Eff.

40MGD Reactor filtration Osmosis Facility Tank

Fig. 3. Schematic of wastewater treatment processes at ECLWREF. Stars indicate sampling

locations of this study.

3.2 Sample analyses

Upon returning to the lab, 1 mL of each water sample was fixed with 50% electron
microscopy (EM)-grade glutaraldehyde solution (SIGMA®) to the final concentration of 2%.
All the mixtures were placed on the ice at 4°C and away from light exposure for 15 minutes
during fixation.

Serial dilutions (101, 10-2, 10-3, 10-4 dilution) were made for all fixed sample using sterile

18



1x TE buffer (Life Technologies). All the diluted samples were stained with 50xSYBR® Gold
Nucleic Acid Gel Stain (Life Technologies) at a final concentration of 2% and were allowed
15 minutes for staining after being vortexed.

Analyses of total viruses and bacteria in diluted stained samples were performed on a BD
Accuri™ C6 Flow Cytometer equipped with a blue and a red laser, two light scatter
detectors, and four fluorescence detectors following the protocols developed by Huang et
al. (2015). In brief, 20 pL of samples were loaded for each test after thoroughly flushing the
system with deionized (DI) water using fast flow fluidics setting for 2Zmin. For sample
testing, fluidics was set to medium flow and a threshold on channel Fluorescent 1 (FL1)
was set to 500 to eliminate debris and background electronic noise. A single-parameter
histogram was used to detect different particle peaks, with FL1 as x-axis and counts as the
y-axis (Fig. 4a). A two-parameter plot was used to identify different populations of particles,
with FL1 as its x-axis, and channel Fluorescent 3 (FL3) as y-axis. Distinct signal clusters for
each population were gated based on visual inspection of the two-parameter histogram to
exclude the background and debris noise, and to maximize the count number within each
population (Fig. 4b). A gate is a numerical and graphical boundary that is used to define the
characteristics of particles for further analysis. As shown in Fig. 4a, marker M1 illustrates
peak of viral particles, marker M2 illustrates peak of bacterial particles; in Fig. b, the gated
region R1 is defined as the cluster of viral particles and the region R2 is defined as the

cluster of bacterial particles in the FL1 vs. FL3 plot.

19



The current setting ensures the events collected are greater than 5000 counts for each

sample.

BATE " [No Gating] " e GATE " (M1inall)and ...

500

400

Count
200

1015 s wd 109 W BB

Fig. 4a. Single-parameter histogram of  Fig. 4b. Two-parameter histogram of

flow cytometry data output flow cytometry data output

3.3 Statistical analyses
3.3.1 Total viral and bacterial concentration
The viral and bacterial concentration in the original samples were calculated using the

following equations:

= X XDilution Factor, where C (counts/mL) is either viral or bacterial

C (Counts) __ Count _ 1000uL
\'% 1mL

mL
concentration; Count is number of events in R1 region (for viruses) or R2 region (for
bacteria); and V is the test volume (pL).

3.3.2 Removal of total viruses and bacteria

For each treatment process, viral and bacterial removal was calculated on the base of count
collected by FCM. The count data was first transformed to a logarithmic (logio) scale.
Afterwards, the removal efficiency was computed by subtraction of effluent concentration

from the influent concentration for each unit treatment.

20



For MWRP AS treatment train, the logio removal of viruses and bacteria was calculated for
ASP using Log Removal,g = LogCpsg — LogCscg; for DMF process using Log Removalpyr =
LogCscg — LogCpympg; for the combination process prior to chlorination using

Log Removal.p; = LogCphmrg — LogCcpy; for combined disinfection process using

Log Removal.p = LogCcp; — LogCepk-

For MWRP MBR treatment train, the removal efficiency for MBR was calculated using

Log Removalygg = LogCpsg — LogCypre, for combined disinfection using

Log Removal.p = LogCcp; — LogCepg-

For CWRP ASP treatment train, the removal efficiency was calculated for ASP using